YKPAWHA é 0AO .AJ'I.‘-IEBCKMW METANNMYPIUYECKWUIA KOMBUHAT"

UKRAINE JOINT STOCK COMPANY “ALCHEVSK IRON & STEEL WORKS"
_ Aigé
94202 r.Anuenck, yn. iimuAaTa, 4 84202, Ukraine , Alchevsk , Schmidt str. 4, -
Ten. : (06442) 9-23-14 Tel: (06442) 9-23-14
axc: (06442) 8-4347, 3-71-47 Fax.(06442) 9-43-47, 3-71-47
3ABOACKOWN CEPTUDUKAT KAYECTBA Ne 69472 Oarta 18.04.04 NGt M3 nucroa
MILL'S QUALITY CERTIFICATE Ne 0 Dare Sheet 1 of 1 sheats
CenaeTenbeTEO O NPUEMOHHBLIX HCMbITAHUAX
inspection certificate EN 10204/3.1.8
KoHTpaxT Ne 2000-207/1ncT- 3amonckon aakas Ne 135
Contract Ne 026/0109-0y-997 Manufacturer's production order N2 —
3aKaauuk: -Kopnopauus 'WrgyctpuanbHeid Cors JonBacca ' (WCL)
ans ¢upmbl "Qycdepko CA"
Customer: Corporation " Industrial Union of Donbass " for fim" DUFERCO SA "
Baron N® g7676775 LOT 1
RW-car Na
HavmeHosauue Tosapa: FOPAYEKaTaHLI# CTaNbHOW NUCT C CraHaapT:
06pe3HbIMA KDOMKEMA Standard:
Description of goods: hot rolled steel plates with sheared , ASTM A36/A36M
- edges ASTM AB/AGM
apka cranu o
Grade of steel ASTM A36 NAOCKOCTHOCTE 50% ASTM AG6/AGM
PRIME HOT ROLLED ALLQYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%
CocToAnre NOCTaBKu: rOpRYeKaTarnbli
Delivery condition; hot-ralled
Ne Homepa | Homepa Pasmepbl, MM KdnuuecTro TeopeTHuyeckui
RO3WU. { nNnasok naprTaa | Dimensions, mm TORapa, BEC,TH
Tonwwuxa Wnpuna AnvHa wir/mect Theoretical
ltem Cast Ne Test Ne Thickness Width Length Quantity/pcs waight,tn

5 02672 5310 50 1829 6096 5\ G 21.880 35695

5 02672 5309 50 1829 6096 1/ 4.376/

4 02681 5312 31.75 1829 6096 8 22.232

3 02681 §302 254 1828 6096 7 15.561

7 2347 334 8.53 2439 6096 1 1.112

Total quantity (pcs): 22 Total theoretical weight {tn): 65.161




_Buinnaexa :

mapTexoackuid cnocof NpouaBoaCTEA.

3aeofckoit cepTudukaT kKavecTea Na

Steelmaking process : open hearth furnaces, ' Mill's quality certificate Na M
Homep XuMUWECKHA cocTas, ! % Chemical compaosition, % . S
nnasku C | Mn | Si s | P Cr ] Ni | Cu Al ]l N Vv Me| Ti JAs | Nb | B
Casi Ng X 100 X 1000 X 100 X 1000
02672 16 86 22 26 1 4 k| 3 5 8 <8 <20 5 5 <8 | 2.2
02681 16 90 21 34 27 8 3 3 5 8 <8 <20{ 5 5 <§ 123
2347 19 80 25 26 10 ] 4 5 5 8 <8 <20 5 7 <8 | 27

PE3YNbTATEl UCNbITAHUAN TEST RESULTS
MCnuiTaxne Ha pacTrweHWa W yaopuesid narwS - Tensiie and impact test
Pasmapts 1=(j) Snapra yaapa KU
ofpaua OhrGop obpasua Tem- | Mpa- | MNpe- | Owioc. | Cyme- Impact ensrgy
nepa- | fAen aen pag  |2=(jam?) Yaapwan saakocTe KCU v
Ne Dom. of Specimen Typa YAAK- impact strangth
napT#M spacimen Texy- | npou- | menue 3=(%)  BONOKNKCTAN COCTaBNAOLAR
weno- | wecT | Hoow Fibrous appearance
Tonwm- | wupw- | Mecto,| Han- | flono- | vanwi 4= L:’ rdm::::b
Ha HE paBne | weHue Yield | Ten- | Elon- Ra-
HAS " Test | point, | sile | gation | duc-
) tion
tost thick- | width, | Loca | Direc | Posi | tem- stre- Bend
Na ness, | mm tion tion tion | pera- ngth |Lio=200( of
mm ture Reh Rm, ]| Lo*»50] area Z
7] c° Mpa | Mpa % % BuaveHin Values
1 2 3 Zn
5310 @125 T +20 | 327 | 482 | 28.0*
@125 T +20 [ 322 484 | z28.0¢
5309 @125 T +20 | 304 | 475 [ 25.0*
3125 T +20 | 314 | 468 | 28.0"
8312 (@125 T +20 | 337 | 489 | 30.0*
& 125 T +20 | 334 | 476 | 35.0*
5302 125 T +20 | 301 | 468 | 26.0*
2125 T +20 | 303 § 470 | 25.0"
334 853 | 40 T +20 | 321 | 476 | 235
953 | 40 T +20 | 326 | 475 ] 235
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